~

@

AGENDA
A meeting of the Council of the Corporation
of the Town of Northeastern Manitoulin and the Islands
to be held on Tuesday, March 7, 2023
at 7:00 p.m.

Call to Order
Approval of Agenda
Disclosure of Pecuniary Interest & General Nature Thereof

Minutes of Previous Meeting
i.  Confirming By-Law 2023-06

New Business

i.  Manitoulin East Municipal Airport Tender

ii.  Donation Request — Bay of Islands, Patrick Thoburn
iii.  Biosphere request — signage placement

Minutes and Other Reports
i.  GM BluePlan — 2022 Monitoring Report, Little Current Closed Landfill Site
ii. GM BluePlan — 2022 Monitoring Report, Green Bay Closed Landfill Site
iii. OCWA Sheguiandah Water Treatment Plant Annual Report
[...]
All of which is respectfully submitted,

GM BLUEPLAN ENGINEERING LIMTED

Per:
| A —
Cuirin Cantwell, M.Eng., E.I.T.

A.W. Bringleson, B.E.S, C.E.T. Matthew Nelson M. Sc., P. Eng., P. Geo.

PAGE 15 OF 15



Sheguiandah Water Treatment

Small Municipal Residential Drinking Water System

January 1, 2022 — December 31, 2022

O.Reg 170/03 Schedule 22 Summary Report
O.Reg 170/03 Section 11 Annual Report
&
O.Reg 387/04 Annual Record of Water Taking

Prepared by the Ontario Clean Water Agency
For The Corporation of the Town of Northeastern Manitoulin and the Islands

Ontario Clean Water Agency
Agonce Ontarienne Des Eaux

o




()

2022 Annual Report
Sheguiandah Water Treatment
Drinking-Water System Number: 220009112
Drinking-Water System Name:  Sheguiandah Drinking Water System
Drinking-Water System Owner:  The Corporation of the Town of Northeastern Manitoulin and the Islands
Drinking-Water System Category: Small Municipal Residential

SECTION 1: INTRODUCTION

This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 under the Safe
Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario Water Resources Act. The reports
are prepared by the Ontario Clean Water Agency. Acronyms and definitions can be found at the end of the
report.

A copy of the Summary Report must be provided to the members of the municipal council by March 31, 2023.

SECTION 2: REQUIREMENTS OF THE REPORTS

Schedule 22 Report

The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:

= A summary of the quantities and flow rates of the water supplied during the period covered by the

report, including monthly average and maximum daily flows.
= A comparison of the summary to the rated capacity and flow rates approved in the systems approval.

Section 11 Report
The annual report must contain the following:

= A brief description of the drinking water system and a list of chemicals used by the system.

» A description of any major expenses incurred during the period covered by the report to install, repair or
replace required equipment.

= A summary of all adverse water quality incidents (AWQI) reported to the Ministry

= A summary of corrective actions taken in response all AWQIs

* A summary of all test results required under the regulation, under an approval, municipal drinking water
licence or order, including an OWRA order.

= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.
Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a Director
the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.

2|Page



(D

SECTION 3: SCHEDULE 22 REPORT

Flows - Treated

2022 Annual Report
Sheguiandah Water Treatment

In accordance with the Municipal Drinking Water License (MDWL), the Sheguiandah WTP shall not be
operated to exceed a maximum flow of 546 m3/d to the distribution system.

The daily treated water maximum flow was 114.6 m3 and represents 21% of capacity. In 2022, the total
volume of water sent to the distribution system was 19,825.4m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum capacity.

Flows — Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 7.6 L/s and a
maximum daily volume of 654.624 m*/d.

The average monthly raw water flow for this reporting period was 77.37 m’/d. The maximum daily flow was
148.3 m’/d representing 23% of water taking limits. In 2022, the total volume of water sent to the distribution
system was 28,239 m3

The quantity of raw water taken did not exceed limits stipulated within the PTTW.

‘ RAW WATER FLOW DATA - TOTAL ALL SOURCES

Total Average Flow | Maximum Maximum Limits |I
Monthly Flow ' Flow Flow Rate 3
Month (m3) 3 (w3 (L/s) — ‘ md

|| January |  3,278.1 | 105.75 | 1389 | 3.57 758 654.6 ||
|| February |  2,6793 | 95.69 1301 | 3.39 758 6546 ||
[[ March | 2,6889 | 86.74 1227 | 3.2 [ 7.58 6546 ||
I April | 2536.1 | 84.54 1152 | 4.53 758 [ 6546 ]
[ May 3,110.7 100.35 1483 | 4.74 758 | 6546 ||
[[ June 2,143.1 7144 [ 1195 3.91 758 | 6546 |
[ July 22266 | 71.83 | 88l 3.78 758 | 6546 ||
[| August | 22707 | 73.25 951 4.88 758 | 6546 ||
[ September | 1941 | 647 9.1 | 487 [ 758 | 6546 ||
[| October |  1,666.1 | 53.75 664 | 4.95 758 | 6546 ||
[| November |  1,809.6 | 60.32 88 | 3.82 758 | 6546 ||
[| December | 1,8888 |  60.93 1137 4.07 758 | 6546 ||
| Total | 28239 | | | | ' ]
|| Average | | 77.37 | | [ R
[ Maximum | | 1483 | 4.95 | 758 | 6546 |

3|Page



(i

2022 Annual Report
Sheguiandah Water Treatment

Sheguiandah WTP Raw Flow Rates
8 :
7 i
—_ 6 1
4
4 57 i ==
o .
5 4
14
3+
o
i 2+
0 : i : — : i
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month
’7 —IMaximum ——PTTW Limits
Sheguiandah WTP Raw Flow Data
700
600
— 500
B
(]
E 400 +
[
5 300 +
14
2 200 -
)
L . d
2 0 : : : : : I : : _rr :
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month
C—Maximum —m=-Average —+—PTTW Limits ‘

4|Page



()

2022 Annual Report
Sheguiandah Water Treatment

Annual Raw Water Review

Raw Water | Total Taking Average Day Max Day Max Day % of PTTW allowable
Taking m3/d m3/d m3/d 654.624 m3/d
2022 28,239 77.37 148.3 23%
2021 35,490.3 97.23 317.5 48.5%
2020 35,116.5 95.95 3213 49%
2019 30,977 84.87 238.8 36.5%
2018 40,487.3 110.92 312.6 47.8%

System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on October 6, 2022. The facility scored 0/557
providing a rating of 100%.

AWQIs reported to the Ministry

In]c)l:tint Parameter | Result I\E[J:z:;?:e Corrective Action fc(g;zclt;:fe
AWQI#158439 — A power failure occurred and
Online Eenl(:rato; didhno; st-aif't. The' UP.S bdatterly

ackups for the facility maintained as long as
22-May-22 data Loss n/a they could but were eventually depleted
causing data loss. A new battery was installed

and the generator was tested.

22-May-22
analyzer

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served 353

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on Y
the Internet? *©S

Town of Little Current,

. . Municipal Office
Location where Summary Report required under O. Reg. 170/03 Schedule
22 will be available for inspection, 14 Water St E i
Little Current, Ontario
POP 1K0

Number of Designated Facilities served: 0

Did you provide a copy of your annual report to all Designated Facilities

you serve? NA

Number of Interested Authorities you report to: 0

5|Page



()

2022 Annual Report
Sheguiandah Water Treatment

Did you provide a copy of your annual report to all Interested Authorities

you report to for each Designated Facility? NA

List all Drinking-Water Systems (if any), and their DWS Number which

receive all of their drinking water from your system: N/A

Did you provide a copy of your annual report to all Drinking-VWater System
owners that are connected to you and to whom you provide all of its N/A
drinking water?

Indicate how you notified system users that your annual report is available, Public access/notice via the web
and is free of charge. & via Government Office

Indicate if you notified system users that your annual report is available and

is free ot charge using an alternate method YES

Facility Description

The Sheguiandah plant consists of a raw water pumping station equipped with a sodium hypochlorite injection
system for the control of zebra mussels. The zebra mussel control system is operated seasonally from May to
November inclusive when the raw temperature is above 8 Celsius. The building houses three low lift vertical
turbine pumps.

The treatment consists of a direct filtration chemically assisted plant with a rated capacity of 6.3 L/s. There are
two multimedia filters after the flocculator. Each filter contains anthracite, sand and gravel. There are two
backwash pumps, to provide filter backwashing as required. The plant has two clearwells, with a capacity of
142 m3 and 176 m3, respectively. Following the clear well there is a high lift pump well with a volume of
119.7 m3. There are three vertical turbine high lift pumps, two located in clearwell two and one located in the
high lift pump well. Each pump has a rated capacity 0of 9.9 L/s at a TDH of 86.75 m. Also included in the
highlift well is a fire pump rated at 231./sec which can be activated from the Sheguiandah Fire Hall. There are
two hydro pneumatic tanks which provide system pressure when the high lift pumps are off.

Primary disinfection is achieved by ultraviolet disinfection and sodium hypochlorite. The process wastewater
supernatant is returned back to Sheguiandah Bay. The settled solids are hauled from the plant for disposal in
the municipal lagoon.

Chemicals Used

Sodium Hypochlorite 12% - Disinfection
Aluminum Sulphate (Dry) — Coagulant

Significant Expenses

Significant expenses incurred to
[1 Install required equipment
[l Repair required equipment
[X] Replace required equipment

Work Order | Completion Date Comment
2500677 31-Jul-22 ESA Deficiency repairs — 32,667.84
2722238 21-Sept-22 Verification and recalibration of UV and reference sensors — $2,369.08

6|Page




()

Adverse Water Quality Incidents

2022 Annual Report
Sheguiandah Water Treatment

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-Water Act or
section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident Unit of . . Corrective
Date Parameter | Result Measure Corrective Action Action Date
AWQI#158439 — A power failure occurred and
generator did not start. The UPS battery
Online data backups for the facility maintained as long as
22-May-22 analyzer Loss n/a they could but were eventually depleted 22-May-22
causing data loss. A new battery was installed
and the generator was tested.
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.
Range of Total
No. of Coliform Number of | Range of HPC
Samples Range of E.Coli Results HPC Results
Collected | Min# | Max# | Min# | Max # Samples | Min# | Max #
Raw Water 0
Treated Water 0 0 0 0 0 0
Distribution 28 0 0 0 0 28 0 15
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03
No. of .
Samples Range of Results I\Iimts T
Collected | Minimum | Maximum easure
Turbidity, On-Line - Filter 1 8760 0 0.47 (NTU)
Turbidity, On-Line - Filter 2 8760 0 0.52 (NTU)
Free Chlorine Residual, Treated 8760 0.72 3.06 (mg/L)
Free Chlorine Residual, Distribution Location 1 103 0.79 2.20 (mg/L)

Summary of additional testing and sampling carried out in accordance with the requirement of

an approval, order or other legal instrument.

Date of legal . Month Day Unit of
instrument issued Parameter and limits Sampled | Sampled Result Measure
Backwash (BW) Total Jan 10 2 mg/L
MDWL 197-101 Suspended Solids (TSS) Feb mg/L
Quarterl i Mar mg/L
uarterly sampling e/l
[ssue Date: February 25, 25 mg/L annual average Apr > 3 g
2021 May mg/L
Jun mg/L
Expiry Date: February 24, Jul 11 3 mg/L
2026 Aug mg/L

7|Page



(D

2022 Annual Report

Sheguiandah Water Treatment

Sep mg/L
Oct 3 3 mg/L
Nov mg/L
Dec mg/L
Annual Average 2.75 mg/L

Summary of Inorganic parameters tested during this reporting period or the most recent sample

results
Sample Date Sample No. of Exceedances
TREATED WATER | (yyyy/mm/dd) Result MAC MAC ‘ 12 MAC
Antimony: Sb (ug/L) - TW 2020/01/13 0.14 6.0 No No
Arsenic: As (ug/L) - TW 2020/01/13 <MDL 0.2 25.0 No No
Barium: Ba (ug/L) - TW 2020/01/13 12.2 1000.0 No No
Boron: B (ug/L) - TW 2020/01/13 12.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2020/01/13 0.003 5.0 No No
Chromium: Cr (ug/L) - TW 2020/01/13 0.19 50.0 No No
Mercury: Hg (ug/L) - TW 2020/01/13  <MDL0.01 1.0 No No
Selenium: Se (ug/L) - TW 2020/01/13 0.08 10.0 No No
Uranium: U (ug/L) - TW 2020/01/13 0.01 20.0 No No
Sample Date Sample No. of Exceedances
TREATED WATER | (vyyyy/mm/dd) Result MAC MAC ‘ 12 MAC
Fluoride (mg/L)-TW 2022/01/10 <MDL 0.06 1.5 No No
Nitrite (mg/L) - TW 2022/01/10 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/04/05  <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/07/11  <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/10/03 <MDL 0.003 1.0 No No
Nitrate (mg/L) - TW 2022/01/10 0.171 10.0 No No
Nitrate (mg/L) - TW 2022/04/05 0.168 10.0 No No
Nitrate (mg/L) - TW 2022/07/11 0.128 10.0 No No
Nitrate (mg/L) - TW 2022/10/03 0.112 10.0 No No
Sodium: Na (mg/L) - TW 2022/01/10 6.51 20* No No

*There is no "MAC" for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical
Officer of Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be
communicated to local physicians for their use with patients on sodium restricted diets.

Summary of Lead testing under Schedule 15.1 during this reporting period

. No.of Range of Results MAC Number of
Location Type — =
Samples Minimum | Maximum | (ug/L) Exceedances
Distribution - Lead Results (ug/L) n/a 10 0
Distribution - Alkalinity (mg/1.) 2 64 78 n/a n/a
Distribution - pH In-House 2 7.95 8.15 n/a n/a

8|Page



(D

2022 Annual Report
Sheguiandah Water Treatment

Summary of Organic parameters sampled during this reporting period or the most recent results

Number of
TREATED WATER Sample Date Sample Exceedances
(yyyy/mm/dd) Result MAC | MAC | 12MAC

Alachlor (ug/L) - TW 2020/01/13 <MDL0.02 | 5.0 No No
Atrazine + N-dealkylated metabolites (ug/L) - TW 2020/01/13 <MDL0.01| 5.0 No No
Azinphos-methyl (ug/L) - TW 2020/01/13 <MDL0.05 | 20.0 No No
Benzene (ug/L) - TW 2020/01/13 <MDL0.32| 1.0 No No
Benzo(a)pyrene (ug/L) - TW 2020/01/13 <MDL0.004 | 0.01 No No
Bromoxynil (ug/L) - TW 2020/01/13 <MDL0.33| 5.0 No No
Carbaryl (ug/L) - TW 2020/01/13 <MDL0.05 | 90.0 No No
Carbofuran (ug/L) - TW 2020/01/13 <MDL0.01 | 90.0 No No
Carbon Tetrachloride (ug/L) - TW 2020/01/13 <MDL 0.17 2.0 No No
Chlorpyrifos (ug/L) - TW 2020/01/13 <MDLO0.02 | 90.0 No No
Diazinon {ug/L) - TW 2020/01/13 <MDLO0.02 | 20.0 No No
Dicamba (ug/L) - TW 2020/01/13 <MDLO0.2 | 120.0 No No
1,2-Dichlorobenzene (ug/L) - TW 2020/01/13 <MDL0.41 | 200.0 | No No
1,4-Dichlorobenzene (ug/L) - TW 2020/01/13 <MDLO0.36| 5.0 No No
1,2-Dichloroethane (ug/L) - TW 2020/01/13 <MDL0.35 5.0 No No
1,1-Dichloroethylene (ug/L) - TW 2020/01/13 <MDLO0.33 | 140 No No
Dichloromethane (Methylene Chloride) (ug/L) - TW 2020/01/13 <MDL0.35| 50.0 No No
2,4-Dichlorophenol (ug/L) - TW 2020/01/13 <MDL0.15 | 900.0 | No No
2,4-Dichlorophenoxy acetic acid (2,4-D) {ug/L) - TW 2020/01/13 <MDL0.19 | 100.0 | No No
Diclofop-methyl (ug/L) - TW 2020/01/13 <MDL0.4| 9.0 No No
Dimethoate (ug/L) - TW 2020/01/13 <MDL0.06 | 20.0 No No
Diquat (ug/L) - TW 2020/01/13 <MDL1.0| 70.0 No No
Diuron (ug/L) - TW 2020/01/13 <MDLO0.03 | 150.0 | No No
Glyphosate (ug/L) - TW 2020/01/13 <MDL1.0| 280.0 | No No
Malathion (ug/L) - TW 2020/01/13 <MDL 0.02 | 190.0 No No
Metolachlor (ug/L) - TW 2020/01/13 <MDL0.01| 50.0 No No
Metribuzin (ug/L) - TW 2020/01/13 <MDLO0.02 | 80.0 No No
Monochlorobenzene (Chlorobenzene) (ug/L) - TW 2020/01/13 <MDLO0.3 | 80.0 No No
Paraquat (ug/L) - TW 2020/01/13 <MDL1.0| 10.0 No No
PCB (ug/L) - TW 2020/01/13 <MDL0.04 3.0 No No
Pentachlorophenol (ug/L) - TW 2020/01/13 <MDL0.15 | 60.0 No No
Phorate (ug/L) - TW 2020/01/13 <MDLO0.01| 2.0 No No
Picloram (ug/L) - TW 2020/01/13 <MDL1.0 | 190.0 | No No
Prometryne (ug/L) - TW 2020/01/13 <MDLO0.03 | 1.0 No No
[...]
I| February | 424811 | 1,517.18 | 18118 | 4518 | 68.1 | 3400 ||
[ March 553694 | 1,786.11 | 29829 | 4293 681 [ 3400 ||
| April | 472428 | 157476 | 18546 | 3798 | 681 | 3400 ||
|  May 46,820.8 | 1,51035 | 23297 | 40.79 681 | 3400 ||
| June | 556645 | 185548 [ 21564 | 4455 | 681 | 3400 ||
| Juy | 51,367 | 1,657 Co19106 | 4447 | 681 | 3400 ||
| August | 51,9009 | 1,674.22 2,1354 | 46.25 681 | 3400 ||
|| September | 46,0492 | 153497 | 21064 |  46.07 681 | 3400 ||
[ October | 464111 | 149713 | 18104 | 4276 681 | 3400 ||
[ November | 485614 | 161871 | 24991 | 4933 681 [ 3400 ||
|| December | 58,1326 | 1,87525 | 3318 46 | 681 | 3400 ||
| Total | 5984086 | | '. | | |
|| Average | - | __1,_6393__ r - _-| [ | ||
| Maximum | ! | 3318 | 49.33 | 681 | 3400 |

3|Page



()

2022 Annual Report
Little Current Water Treatment

Raw Flow Rate (L/s)

80

Little Current WTP Raw Flow Rates

70 +
60
50
40
30 +
20
10 +

Jan Feb Mar Apr May Jun Juu Aug Sep Oct Nov Dec

Month

——IMaximum —<—PTTW Limits |

Raw Flow Rate (m3/d)

4000

3500 -
3000 -

2500
2000
1500
1000

500

Little Current WTP Raw Flow Data

. ~—m - Ll

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

—Maximum —m=Average —+—PTTW Limits

4|Page



()

2022 Annual Report
Little Current Water Treatment
Annual Raw Water Review

Raw Water | Total Taking | Average Day Max Day Max Day % of PTTW allowable
Taking m3/d m3/d m3/d 3400 m3/d

2022 598,408.6 1,639.48 3,318 97.5%

2021 602,309.2 1,650.16 3,585.7 105%

2020 489,750.1 1,338.12 3.242.8 95%

2019 650,562.5 1,782.36 3,118.2 91.7%

2018 805,980.2 2,208.16 4,032.1 118.6 %

2017 754,481 2,067.07 4,551.5 133.9%

System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on January 23, 2023: the inspector is in the
process of completing the inspection and preparing the report. Another inspection took place on February 15,
2022. The facility scored 30/514 providing a rating of 94.16%.

The following non-compliances were identified in the inspection report:

1. Is the owner in compliance with the conditions associated with maximum flow rate or the rated
capacity conditions in the MDWL issued under Part V of the SDWA?

The owner was not in compliance with the conditions associated with maximum flow rate or the rated
capacity conditions in the Municipal Drinking Water Licence issued under Part V of the SDWA.

The Municipal Drinking Water Licence (MDWL) for this plant identifies the rated capacity as 3,100 cubic
meters per day of treated water from the treatment subsystem into the distribution system. A review of the
treated water flow data confirmed that the rated capacity was maintained below the identified limit throughout
the inspection period.

The Permit to Take Water (PTTW #4270-BALKYE), which forms part of the MDWL, allows for a maximum
instantaneous flow rate of 4,086 litres per minute and a maximum daily water taking rate of 3,400,000 litres
per day. Confirmed exceedances were noted on the following days:

- July 25,2021

- July 26, 2021

Both exceedances were due to a failure of the permeate pumps which resulted in a plant shut down with water
levels in the clearwell sinking to 4%. Once the issue was corrected and the plant was able to produce water
again, an excess amount of water was required to fill the clearwell while still supplying water to the
distribution. Due to the extenuating circumstances surrounding these exceedances and the lack of other
exceedances throughout the inspection period, no further actions are required at this time.

2. Do all Operators possess the required certification?

All operators did not possess the required certification.

5|Page



~~ 2022 Annual Report
Little Current Water Treatment
An operator attending the site and acting as both the OIC and the ORO on August 2, 3, 4 and 5, 2021 did not
have a valid licence. The operating authority notified the Ministry of this situation on August 6, 2021,
indicating that operator's licence had expired on July 31, 2021. The operator had made attempts to renew the

licence on time; however, the renewal did not occur until August 6, 2021. This situation may well have been
the result of the pandemic.

In order to address this issue, and to prevent such an occurrence in the future, the operating authority
(OCWA) has developed new procedures. As of August 2021, training and licencing will be a regular topic at
all cluster meetings. Training reports are to be prepared and presented quarterly to management detailing all
staff licencing and training needs. In addition, OCW A has begun providing monthly updates to Management
and Compliance based on OWWCOs valid licenced operator reports. Furthermore, management will take a
more direct approach when dealing with operators who have let their licences lapse.

3. In the event that an issue of non-compliance outside the scope of this inspection protocol is identified,
a "No'" response may be used if further actions are deemed necessary (and approved by the DW
Supervisor) to facilitate compliance.

The following instance(s) of non-compliance were also noted during the inspection:

From approximately July 16, 2021 to August 30, 2021, the lead chlorine pump was off site for repairs. During
that time the plant was operating with only the back-up chlorine pump in operation and there was no
redundancy (i.e. standby chlorine pump) available. Over six weeks is a long time for the water treatment plant
to operate without such a key piece of equipment, which is required by Schedule A of Drinking Water Works
Permit 197- 202 (both issues 3 and 4).

As subsection 31 (1) of the SDWA requires operation of a municipal drinking water system under the
authority of and in accordance with municipal drinking water licence, operating the plant with only one
disinfection chlorine pump in place amounts to a non-compliance issue.

4. Are all water quality monitoring requirements imposed by the MDWL and DWWP being met?

All water quality monitoring requirements imposed by the MDWL or DW WP issued under Part V of the
SDWA were not being met.

The MDWL requires that monthly composite samples at the point of discharge to the North Channel be
collected and tested for total suspended solids (TSS). The annual average concentration must not exceed 25
mg/L. Sampling for TSS was not completed in October 2021. The annual average concentration for 2021 (not
including October) was <2.55 mg/L.

This sampling is a requirement of Condition 4.4 of Schedule C of MDWL 197-202, and subsection 31(1)
states that no person shall use or operate a municipal drinking-water system except under the authority of and

in accordance with an approval under this Part or municipal drinking-water licence.

The operating authority must ensure that all sampling is completed as per the requirements of the legislation.
As this appears to be an isolated incident, no further actions are required at this time.

6|Page



N\

R ™
e

~—— 2022 Annual Report
Little Current Water Treatment

AWQIs reported to the Ministry

watermain. There were no households
affected. After the break was repaired,

All results were non-detect for TC and
EC.

two sets of bacti samples were collected.

glactl;ient Parameter | Result &l:a:s(:li;-e Corrective Action gz:il::t]l)‘;e
AWQI#158832 — A truck backed into a
fire hydrant cracking the pipe near the
base of the hydrant. Unable to isolate
the hydrant but was able to isolate the
23-Jun-22 | Pressure | 0 psi line by closing 2 valves on the 27-Jun-22

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served 1700

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on

the Internet? Yes

Location where Summary Report required under O. Reg. 170/03 Schedule Office
22 will be available for inspection. 74 Water Street E

Town of Little Current, Municipal

Little Current, Ontario POP 1K0

Number of Designated Facilities served: ¢

Did you provide a copy of your annual report to all Designated Facilities

you serve! NA

Number of Interested Authorities you report to:

Did you provide a copy of your annual report to all Interested Authorities

you report to for each Designated Facility? NA

List all Drinking-VVater Systems (if any), and their DWS Number which

receive all of their drinking water from your system: N/A

Did you provide a copy of your annual report to all Drinking-VWater
System owners that are connected to you and to whom you provide all of N/4
its drinking water?

Indicate how you notified system users that your annual report is Public access/notice via the web -
available, and is free of charge. & via Government Office

Indicate if you notified system users that your annual report is available Y.
and is free of charge using an alternate method €%

7|Page




e e
~~ 2022 Annual Report
Little Current Water Treatment

Facility Description

The Little Current Water treatment facility consists of a low lift pumping station with three submersible
pumps. The low lift pumping station includes a zebra mussel control system utilizing sodium hypochlorite.

Treatment consists of membrane filtration which is comprised of two concrete tanks, each tank with six
ultrafiltration units. The rated capacity is 35.9 L/s into the treatment system. Each unit contains 12 modules
each module has a filtering area of 23.23 m2. There are three permeate pumps used to push the water to the
chlorine contact chamber. The contact chamber maintains a constant volume of 162 m3. Following the
chlorine contact chamber there are two clear wells, each having a storage volume of 749.8 m3. The high lift
pumping consists of four centrifugal high lift pumps, with two pumps having a capacity of 57.87 L/s and two
pumps having a capacity of 28.94 L/s. The process back pulse & reject water from the plant is de-chlorinated
and discharged back to the North Channel.

Wastewater from membrane cleaning is neutralized and discharged to the sanitary sewer system.

Chemicals Used
Sodium Hypochlorite 12% Disinfection
Calcium Thiosulphate Dechlorination of reject water & wastewater
Caustic Soda Neutralizing membrane wastewater
Citric Acid Membrane cleaning

Significant Expenses

Significant expenses incurred to
[l Install required equipment
[1 Repair required equipment
[X] Replace required equipment

Work Completion | Comment
Order | Date
2455534 | 16-Jun-22 Highlift pump VFD replacement — $20,303.66

2542190 | 13-Apr-22 | Purchased new vacuum priming pump — $3,303.01
2723227 | 16-Jun-22 Permeate pump VFD replacement — $4,406.13

2775882 | 14-Nov-22 | Replaced backpulse tank chemical pump system — $22,000

Adverse Water Quality Incidents

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-
Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident Unit of ' _ Corrective
Parameter | Result Comment / Corrective Action Action
Date Measure Date

AWQI#158832 — A truck backed into
a fire hydrant cracking the pipe near
23-Jun-22 Pressure 0 psi the base of the hydrant. Unable to 27-Jun-22
isolate the hydrant but was able to
isolate the line by closing 2 valves on

8|Page



@

2022 Annual Report

Little Current Water Treatment

the watermain. There were no

households affected. After the break

was repaired, two sets of bacti

samples were collected. All results

were non-detect for TC and EC.

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.

Range of Total
No. of Coliform Number of Range of HPC
Samples Range of E.Coli Results HPC Results
Collected | Min# | Max# | Min# | Max # Samples | Collected | Min #
Raw Water 52 0 21 0 1000 n/a n/a n/a
Treated Water 52 0 0 0 0 52 0 8
Distribution 165 0 0 0 0 52 0 13
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03
No. of .
Samples Range of Results I\Ii::::u(:i
Collected | Minimum | Maximum
Turbidity — Filter 1 8760 0.22 0.637 (NTU)
Turbidity — Filter 2 8760 0 1 (NTU)
Free Chlorine Residual — TW 8760 0.148 4.55 (mg/L)
Free Chlorine Residual, Distribution Location 1 100 0.87 1.72 (mg/L)
Free Chlorine Residual, Distribution Location 2 100 0.53 1.70 (mg/L)
Free Chlorine Residual, Distribution Location 3 100 0.71 1.75 (mg/L)
Free Chlorine Residual, Distribution Location 4 51 0.87 1.45 (mg/L)

Summary of additional testing and sampling carried out in accordance with the requirement of
an approval, order or other legal instrument.

Date of legal .. Month Da Unit of
instrumengt issued Parameter and limits Sampled Samp);ed Result Measure
Membrane Reject Jan 31 2 mg/L
197-101 Water Feb 7 2 mg/L
Total Suspended Solids Mar 7 2 mg/L
Issue Date: February 25, Apr 4 2 mg/L
2021 25 mg/L May | 2 2 | mgL
Expiry Date: February 24, Jun 6 2 mg/L
2026 Jul 4 2 mg/L
Aug 8 2 mg/L
Sep 7 2 mg/L
Oct 3 3 mg/L
Nov 7 2 mg/L
Dec 5 2 mg/L
Annual Average 2.08 | mg/L

9|Page




()

2022 Annual

Report

Little Current Water Treatment

Summary of Inorganic parameters tested during this reporting period or the most recent
sample results

Sample Date Sample No. of Exceedances
TREATED WATER | (vyyyy/mm/dd) Result MAC MAC ‘ 12 MAC
Antimony: Sb (ug/L) - TW 2022/01/10 <MDL 0.6 6.0 No No
Arsenic: As (ug/L) - TW 2022/01/10 04 25.0 No No
Barium: Ba (ug/L) - TW 2022/01/10 11.9 1000.0 No No
Boron: B (ug/L) - TW 2022/01/10 12.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2022/01/10 <MDL 0.003 5.0 No No
Chromium: Cr (ug/L) - TW 2022/01/10 0.19 50.0 No No
Mercury: Hg (ug/L) - TW 2022/01/10 <MDL 0.01 1.0 No No
Selenium: Se (ug/L) - TW 2022/01/10 0.08 50.0 No No
Uranium: U (ug/L) - TW 2022/01/10 0.147 20.0 No No
Sample Date Sample No. of Exceedances
TREATED WATER | (vyyyy/mm/dd) Result MAC MAC ‘ 1/2 MAC
Fluoride (mg/L) - TW 2022/01/10 <MDL 0.06 1.5 No No
Nitrite (mg/L) - TW 2022/01/04 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/04/04 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/07/04 <MDL 0.003 1.0 No No
Nitrite (mg/L) - TW 2022/10/03 <MDL 0.003 1.0 No No
Nitrate (mg/L) - TW 2022/01/04 0.178 10.0 No No
Nitrate (mg/L) - TW 2022/04/04 0.175 10.0 No No
Nitrate (mg/L) - TW 2022/07/04 0.157 10.0 No No
Nitrate (mg/L) - TW 2022/10/03 0.112 10.0 No No
Sodium: Na (mg/L) - TW 2022/01/10 6.58 20* No No
Summary of Lead testing under Schedule 15.1 during this reporting period
Location Type No. of Range of Results MAC Number of
Samples | Minimum | Maximum | (ug/L) Exceedances
Distribution - Lead Results (ug/L) n/a 10 0
Distribution - Alkalinity (mg/L) 4 63 72 N/A N/A
Distribution - pH In-House 4 8.15 8.21 N/A N/A

Summary of Organic parameters sampled during this reporting period or the most recent

results
Number of
TREATED WATER Sample Date Sample Exceedances

(yyyy/mm/dd) Result MAC | MAC | 12 MAC

Alachlor (ug/L) - TW 2022/01/10 <MDL 0.02 5.0 No No
Atrazine + N-dealkylated metabolites {ug/L) - TW 2022/01/10 0.01 5.0 No No
Azinphos-methyl (ug/L) - TW 2022/01/10 <MDL 0.05| 20.0 No No
Benzene (ug/L) - TW 2022/01/10 <MDL 0.32 | 1.0 No No




N\
—
~~

2022 Annual Report
Little Current Water Treatment

Benzo(a)pyrene (ug/L) - TW 2022/01/10 <MDL 0.004 | 0.01 No No
Bromoxynil (ug/L) - TW 2022/01/10 <MDL 0.33 5.0 No No
Carbaryl (ug/L) - TW 2022/01/10 <MDL 0.05 | 90.0 No No
Carbofuran (ug/L) - TW 2022/01/10 <MDL 0.01 | 90.0 No No
Carbon Tetrachloride {(ug/L) - TW 2022/01/10 <MDL 0.17 2.0 No No
Chlorpyrifos (ug/L) - TW 2022/01/10 <MDL 0.02 | 90.0 No No
Diazinon (ug/L) - TW 2022/01/10 <MDL 0.02 | 20.0 No No
Dicamba (ug/L) - TW 2022/01/10 <MDL 0.2 | 120.0 No No
1,2-Dichlorobenzene (ug/L) - TW 2022/01/10 <MDL 0.41 | 200.0 No No
1,4-Dichlorobenzene (ug/L) - TW 2022/01/10 <MDL 0.36 5.0 No No
1,2-Dichloroethane (ug/L) - TW 2022/01/10 <MDL 0.35 5.0 No No
1,1-Dichloroethylene (ug/L) - TW 2022/01/10 <MDL 0.33 | 14.0 No No
Dichloromethane {Methylene Chloride) (ug/L) - TW 2022/01/10 <MDL 0.35| 50.0 No No
2,4-Dichlorophenol (ug/L) - TW 2022/01/10 <MDL 0.15 | 900.0 No No
2,4-Dichlorophenoxy acetic acid (2,4-D) (ug/L) - TW 2022/01/10 <MDL 0.19 | 100.0 No No
Diclofop-methyl (ug/L) - TW 2022/01/10 <MDL 0.4 9.0 No No